
 

S w i s s   P l y – The 100%  G U R J A N Plywood 

 

C e r t i f i c a t i o n s  

 

 E1 –Low Emission (European Grade) Formaldehyde Certificate From 
IPRITI 
 

 Termite Resistant certification from IPRITI ( 6 Months Room Test ) 
 

 Life Time Warranty Certificate  
 

 99.9 % Anti Viral & Fungal Plywood  
 

 Indian Green Building Council – Member   
 

 ISI 710 -  Water Proof PF Plywood  
 

 ISI 303 - Marine Plywood  
 

 ISI 1659 - Water Proof Block Board  
 

 ISI 2202 – Solid Wood Pine Doors  
 

 ISO 9001 , 14001 & 45001 Certified Company  
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qrrfrq qffid'r sr$iqr drxfrTqrrri*urm
INDIAN PLYWOOD INDUSTRIES RESEARCH & TRAINING INSTITUTE

s1reg r*flT s1tr{ilfrr t Fletd Station Kotkata
( qril $nT i, dnfi, rt rd amrg yffil tilm ur errm tq6rq)

(Autonomour Body of the lllnlrtry of Envlronmen( Forertr & Cllmate Change, Government of lndia)

1/1, tt{trq+6 (iTs), Tqf[, Ttfiqrilr - eoo oQl
212, Blran Roy Road (West), Sarsuna, Kolkata - 700 061

ffit-r / Date

d. rFSBio/Testing/Pl y I 5 106 I 19 -20 I I 1- L 3

tqr iVro
M/s. Russaka PIy India Ltd.
Plot No. 1421P, Shakti Nagar
Gandhidham, Kutch- 370 201
Gujarat

Bq tritds,
Dear Sir,

Esrq : ;rqA h qtqfur frmt
Sub : Test Report for Termite Resistance

dEet : 3ITcFh-t r{iq. frEiq,
Ref : Your Letter No. Nil

Tr+r 5.Rtfid Er=I sT dqst dt

Please refer to the above letter.

qftqlur nmt sa-r'q t
Test Report is enclosed.

fiTerq,
Yours fai Y'

\-

qsTrtr

Sdrf,
Encl

:fr/Q;
: aJa

Officer-in-Charge

eEr* 3Tftrfirfr
Officcr-in-Charge
lTl-Idlq "rqZ:u}tr

Indian Plvrr',r,,rl Indtrstries
ol1qtli{ lw rfz'.+rr rF'{FI

Research & Training Institute
?/?, ei1{ r,tr irc (rTfuqq')

212, Biren RoYRoad (West)
sLrsrat-tooo ot? /Knl lrn tn-700 06 1

fu,.2e .oz,zozo
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qRTfrq 
"aTrfg.s ffit er{dqtq dr ff{rqrqrriprm

TRAINING INSTITUTE

I Ih ITI

DIAN PLYWOOD INDUSTRIES RESEARCH &
stoqrt{Hatsmrdr / Fietd station Kolkata

(qrmqmft, Tdr+t t, qt q{qcqrg qffiq{rmqagrqr ft'{rq)(A utonomous Body of the llinistry of Environment, Forests E Climate Change, Government of lndia)
1/i, {t? uq te (tru), H($il, qilff*-rdr - t9oo oQl

212, Biren Roy Road (West), Sarsuna, Kolkata - 700 061
tcqrr : off-iyiu illo, tqq . oll-QYil, Q!Qo

Phone. :033-2498 312 0, Fax - 033-2498 3120Website http ://www. ipirti, gov. i n

Report lssued to.
M/s Russaka Ply India Lrd.
PIot No 14218, Shakti Nagar
Gandhidham, Kutch- 370 201
Guiarar

ULR- TC69r020000000364P
REPORT NO: KFS/B io/Testin glpty I 5 I 06/ t9 _20

(a) Nature of Sample

(b) Crade/Variet),/Type/C'lassrsjze etc

(o) Declared Values. r1-arry,

id) Codc No

(e) Batch No, & Date of Manutacture

(0 Quantity

G) Dare of Receipt

(h) Any Other Infbrmation/ Expiry Dare, if any

(i) Date of Contmencement of testing

(it Drrre ol cornplctiorr of testirrg

E-mail : ipirtikotkata@ipirti.gov.in

DA'|ED. 26,02 2A20

Marine Plywood

Size- 2440mm x l220rnm x lgmnr

CU No. R-09 & DoM- l2 05 20I 9

lNo

02.07.19

Page I ol I

t7.07.19

t7 ,0t.20

I'jAR'l'- B: l'ES't RESULT:

I. BIOLOGICAL I'ESTING
I Antirricrobial Activity produqts

(a). Wood & Wooden Products
'i-ernlite 

Resistalce (6 ntonthsj

Sl. No, Sample Tirne Period Nu merical
Ratings Condition of Samples

I Control 6 months 0
No attack: samples are lree

from termite attack
2. PJyrvood 6 months 0

No attack: samples are free
from termite attack

Note: (a) Recommended for further exposure to temite resistance.(b) The test results are relevant to the sample received for testing.
implied.

(d) This report is not to be reproduced whoily or in parts and cannot be
.*Iot be Lrsed in any advertising rredia without our special permission

,r'..,\-"-7

Tesretl Br: }}'
t,tame R.'l' $diantii
Des ignation I Scientist-D

Endorsement are ofproduct is neither infered nor

(c) Rennants of tested nraterial il any will be retained fbr a period of 6 months only fionr the date ol issue of.testreports.

.used.as 
er idence irr rlte c{trrt ol lau and slnlr

ur wrrrrng. 
!\ l

Aurrrorized sig,,J,,;l & f OSJ >'n
Nanre: Amitava Sil
Desi gnation: Offi cer-ln-Charge

s-ld ofir*T$
oJ-S.-l----.1.- ' q 'r





BIOTECH TESTING SERVICES

YEST REPORT

LAB NO. : 300408G1 1 trATE; 041'11I303G

NAME OF CUSTCIMER

ASDREs$

REFERENCE

DATE OF RECEIPT

DATE OF INITIATION

E}ATE OF COMFLETION

SAMPLE DESEHPTION

M/S. RU$SAKA PLY INDIA tTD,

*turuey no 25Bf 1, Village F.,laniehirai
Taluka Baehau Distrie{ Kuieh, Gujarat =370140

Your Letter Ref. Nil dated October 28,2A2A
Kind Attention: Ankur Agarwal

29t10t2020

30/1 012020

04i 1 1/2S?0

Piywaod sample labeied as -

Sr. No. Sample Code Sther tretails

4
I Piywood sampie Treated

2. Plyrcod sample Untreated

Lab. Control - Untreated

Name of Testt

Measurement of Antiviral ac*ivity on plastics and other non-porous surfaces and coating materials

Name of Test Protocol:

ISO ?170?: ?019"

Scope of Method:

This lest specifies rnethod for measuring antiv!ral aetivity on plastic and other non-porcus surface of antiviral-treated

prcducts against specified virus. Due to individual sersitivities, the results of one test virus might not be applicable for

0iher viruses.

"Modified method with use of MS2 virus

Page 1 of3

. Samples are not drawn by the laboratory . Result relate only to the samples tested
. This report shall not be reproduced except in full without prior permission ofthis laboratory

'1,04/L05, Malwa, Patanwala lnd. Estate, L.B.S. Marg, Ghatkopar (W), Mumbai- 400086, INDIA . Tel. : +91-22-250028L1,25002812
Email :info@biotechts.in/report@biotechts.in/biotechtestingservices@gmail.com/shilpanair@biotechts.in

An ISO I IEC UA25:20t7 Accredited Testing Services ; *ww.biotechts.in ffi



BIOTECH TESTING SERVICES

Test Microorganism lnformation :

MS2 Bacteriophage (MS2) is an RNA virus of the family Leviviridae. Escherichia coli 15597 are the hosts for

bacteriophages. Due to its environmental resistance, MS2 bacteriophages are used as a surrogate virus {particularly

in place of Picomaviruses such as Poliovirus and human Norovirus) in water quality and Antimicrobial siudies.

Virus: M$2 Bactericpnage

Permissive Hssi Cell. Hseherichia coiiATCC 15597

Experimental Details;

Test Carrier

LDPE cover

Virus

Permissive Host Cell

Contact Period

Neutralizer

Medium

lncubation for survivors

Flywood {50 mm x 5* mmi; Pre-sterilized by UV light

LDPE lilm pre sterilized 40 mm x 40 mm

fil$2 Bacteriophage; lnoculum volume 0.4 ml

Escherichia coli ATCC 15597

2 hours & 24 hours

DE broth

Trypticase soya agar

37oC for 3 days

Validation and Records:

NeutralizEr Validation and Records :

Where -
A=No" of PFUlml of Test organism in Experimental conditicin validation

ts=No. of PFUlml of Test organism in Neutralizer Toxicity vaiidation

. Samples are not drawn by the laboratory . Result relate only to the samples tested
. This report shall not be reproduced except in full without prior permission ofthis iaboratory

aAA4AAW1-2
Page 2 of 3

Validatisn Test

Test
Organism

Exptl. Ccnditicn
Cantrol(A)
IFFUI ml)

Neutralizer Ttxicity
Contrcl (B!
iFFU/ ml)

Di luticn-neutra I izati on
Cantrol (C)
{PFUi mli

MS2 Bacteriaphage 3t tt 5S

tO4/7O5, Malwa, Patanwala lnd. Estate, L.B.S. Marg, Ghatkopar (W), Mumbai - 400086, INDIA . Tel. : +91-22-2500 2877,2500 2872
Email :info@biotechts.in/report@biotechts.in/biotechtestingservices@gmail.com/shilpanair@biotechts.in



BIOTEGH TESTING SERVIGES
Trst Procedure:

Pre-sterilized samples were loaded with diiuted viral suspension 1s 10s PFU/ ml. Virus suspension C.4 ml was added

to 50 mm x 50 mm of Test substrate. it was covered with 40 mm x 40 mm LDPE film. Following exposure time, Virus

was eluted and neutraiized by serial tenfold diiution and assayed io deterrnined sunriving Viruses in comparison wiih
Control without test product in sq. cms. Virus assay was quantitative as Plaque forming unit (PFU) visible as area of
Clearance.

Results:

A. Contact duration of 2 hours

Quantitative Assessment of Antiviral - ISO 21702; 2019
untreated: Average no. of Plaques recovered at 0 hours (uotr 7-20 * 104FFU/rq 

"r"
Log = 4"95

Untreated: Average no. of Plaques recoyered at 2 hours (U): 8.40x 104 pFu/sq.cm. Log = 4.92

Sample
ldentification

Average No. of
Plaques recovered
from Treated {At}

Log of Plaque*
recovered from

Treated {At}

Antiviral Activity
(R) {Log Ut-At}

Virus Reduction
Percentage

Plyarood sample
Treated

<10 <1 >3.92 >99.99

Ptywood sample
Untreated 1400 3.14 1.78 98.33

B. Contact duration of 24 hours

Log=495
Leg = 4,95

Virut Reduetian
Percentage

Plyruood sarnple
Treated

<10

1.S8

Where:

R = Antiviral activity

U0 = Log of PFU recovered from Untreated specimen immediately after inoculation, in PFU/ cmr

Ut = Log of PFU recovered from Untreated specimen after 2 & 24 hrs. after inoculation, in PFU/ cm2

At = Log of PFU recovered from Treated specimen after 2 & 24 hrs. after inoculation, in PFU/ cm2

COMMENT:

V',rhen tested as specified, $ample labcied as Plywood sample - Treated has shrwn FSg.g8% and >,95.$B%

reduction *f virus; Plywood sample - Untreated hss shown S8.33% and S8.5S-o/o r€duction of virus in 2 hours and 24

hours wh*n iested by lG0 ?174?: 2019 *tHndard,

FoT BIOTHCH TESTING SERVICE$

,{uw
Dr Shilpa U. Nair
Quatity Manager r.

(Authorized Signatory)

>3.98

. Samples are not drawn by the laboratory . Result relate only to the samples tested
. This report shall not be reproduced except in full without prior permission of this laboratory

2404086fi -2
a.ragE d ur d

6fxa$t*
7O4/7O5, Malwa, Patanwala lnd. Estate, L.B.S. Marg, Ghatkopar (W), Mumbai - 400085, INDIA . Tel. : +97-22-2500 28L1,2500 2812

Email :info@biotechts.in/report@biotechts.in/biotechtestingservices@gmail.com/shilpanair@biotechts.in

&gtg4iArqqgg no. of Plaques recovered ar 0 hours (Uo); 7.20 x 104 pFU/sq cm.

llnlreqtrdi Average no. of Plaques r*eovered at E4 h*urs {ut); 9.60 x 104 pFulsq cm.

Sample
ldentifieation

Average No. of
Plaques rcccvered
f.6rn TraEfad ,Afl

Log of Plaques
recovered from

Trceted lAtl

AntivirEl Aetivity

{R} {Log Ut- At}

q1 F99.99

Plywood sample
Untreated 1000 3.00 s8"95
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भारतीय
मानक
ब्यूरो 

BUREAU OF INDIAN STANDARDS 

 (https://iconnect.manakonline.in/)

Home (login)

Product Certification

Application/Licence Related

LIST OF 

LICENCES


LICENCES 

CANCELLED/EXPIRED

STATUS OF 

LICENCE

LICENCES UNDER 

STOP MARKING

MARKING

FEE

KNOW PRODUCT 

/IS NO

Required Details

 Licence No :

Enter Licence No
 Registration No. : R -

Enter R No
Name Of Firm (CM/L only)

Enter Firm Name

Enter the above captcha

Generate Report

Show 10  entries

Search:

S.
No.

Licence
No

Firm Name
& Address District State Country

IS
No

Validity
Date Status

Grade
Variety

1 7600140514 Russaka ply
india ltd

Address:-
survey no.
258/1 village-
nani chirai
,taluka-
bhachau, dist-
kutch
,GANDHIDHAM

PIN:- 0

KUTCH GUJARAT INDIA IS
2202
:
PART
1 :
1999

2022/12/03 Operative Show Variety

Export All Records





This is to Certify that the Management System of

Director

has been found to conform to the Quality Management System standard:

ISO 9001:2015

RUSSAKA PLY INDIA LIMITED

This certificate is valid for the following scope of operations:

SURVEY NO. 258/1, VILLAGE: - NANI CHIRAI TALUKA - BHACHAU,

DIST: - KUTCH, GANDHIDHAM, GUJARAT, INDIA

MANUFACTURER & SUPPLY OF VARIOUS WOODEN
PRODUCTS SUCH AS VENEER PLYWOOD, BLOCK BOARD,

FLUSH DOORS

:: Certificate No :: IN113399A

IAF Code: 17, 06 NACE Code: 25.12, 16.21

This Certificate remains valid subject to satisfactory surveillance audits.

28 July 2018 15 July 2022 27 July 2023

Date of initial registration Date of this Certificate Surv. audit on or before / Certificate expiry Recertification Due

27 July 2024



This is to Certify that the Management System of

Director

has been found to conform to the Environmental Management System standard:

ISO 14001:2015

RUSSAKA PLY INDIA LIMITED

This certificate is valid for the following scope of operations:

SURVEY NO. 258/1, VILLAGE: - NANI CHIRAI TALUKA - BHACHAU,

DIST: - KUTCH, GANDHIDHAM, GUJARAT, INDIA

MANUFACTURER & SUPPLY OF VARIOUS WOODEN
PRODUCTS SUCH AS VENEER PLYWOOD, BLOCK BOARD,

FLUSH DOORS

:: Certificate No :: IN113399B

IAF Code: 17, 06 NACE Code: 25.12, 16.21

This Certificate remains valid subject to satisfactory surveillance audits.

28 July 2018 15 July 2022 27 July 2023

Date of initial registration Date of this Certificate Surv. audit on or before / Certificate expiry Recertification Due

27 July 2024



This is to Certify that the Management System of

Director

has been found to conform to the Occupational health & safety Management System standard:

ISO 45001:2018

RUSSAKA PLY INDIA LIMITED

This certificate is valid for the following scope of operations:

SURVEY NO. 258/1, VILLAGE: - NANI CHIRAI TALUKA - BHACHAU,

DIST: - KUTCH, GANDHIDHAM, GUJARAT, INDIA

MANUFACTURER & SUPPLY OF VARIOUS WOODEN
PRODUCTS SUCH AS VENEER PLYWOOD, BLOCK BOARD,

FLUSH DOORS

:: Certificate No :: IN113399C-1

IAF Code: 17, 06 NACE Code: 25.12, 16.21

This Certificate remains valid subject to satisfactory surveillance audits.

28 July 2018 15 July 2022 27 July 2023

Date of initial registration Date of this Certificate Surv. audit on or before / Certificate expiry Recertification Due

27 July 2024


